Pronovost

OPERATOR'S / PARTS
MANUAL

'j.‘. oy

Auto-Load Round Bale Handler

Models
P-6808 P-6812 P-6816

No. C406 05/00



Copyright © Les Machineries Pronovost Inc., 2000

All rights reserved.
Printed in Canada.



TABLE OF CONTENTS

Section

[

o N O o1

10

Item Page
101 oo [V Ty { [0 USSP TPSPPPSRP 5
T (11T U R RPRPP PSRRI 6
GENEIAl SATELY ..o e 6
Safety IN OPEIALION ......eeivieieeie et 6
Safety With MaINTENANCE ........cooeiiiiieiiee e e 6
SAfEty IN TIrANSPOIT ..ot 6
RN (= [0S ] (0] = Vo USRS UPRP 6
DIECAIS ... e e et e et e ae e naa e res 7
SAFELY DBCAIS ... 7
MaINtENANCE DECAIS .......eiiieeiieie et 8
SEANT-UP ettt b e et et h bt b e e R e e b e e nan e e beennneas 9
BasiC Start-Up PrOCRAUIES ..........oiiiiie et 9
AGJUSTMENTS ..ottt bbbt ene e be e b e 10
(@] 07T -1 ([0 o E TSSOSO 11
Y U gL =T g F= g oSSR 13
Y (0] =10 [T P TP PPT PR 14
SPECITICALIONS ...ttt sttt b e sre e e enes 15
= U C T TSP PPPPR 16
Auto-Load Round Bale Handler P-6808 ...........cccoiiiiiiiiiiiieee e 16
Auto-Load Round Bale Handler P-6812 ..........ccoccoiiiiiiiiiieieee e 19
Auto-Load Round Bale Handler P-6816 ..........ccccceiiiiiiiiieieeee e 22
Electric system Auto-Load Round Bale Handler (All models) .........cccccoevveriennee. 25
Hydraulic system Auto-Load Round Bale Handler P-6808 ............c..cccccovvevinenee. 27
Hydraulic system Auto-Load Round Bale Handler P-6812 ............cccccoceeivvevinennee. 29
Hydraulic system Auto-Load Round Bale Handler P-6816 ............cc.cccccevvvevinenee. 31
Hydraulic system for third Dale roW ... 33
CYlINAEr B0ATZ20 ...ttt sne e 34
CYIINAEIr 35B24 ...ttt 35
CYlINAEr B0FTBA ... ettt 36
CYlINAEr B0TRLZ ... ettt sre s 37
Telescopic cylinder 110-00471 .......coooiiiieiieiiee e e 38
Hubs H8001 HI10000 .......cccueieieieieiesiesiesiesiesresieeeesee e it sresresresneeneenee s 39
TOPQUE CRAIT ...ttt bttt e bt e nbesneesbeebesnee 40
WWAETANTY ... sb e be e e s be e e s be e e annee e 41






INTRODUCTION

CONGRATULATIONS!

Thank you for choosing PRONOVOST. We are
confident this equipment will meet your requirements
in terms of quality, performance and reliability.

This manual was prepared to assist you in the safe
operation of your new Auto-Load Round Bale
Handler. It contains important information which will
help you achieve excellent returns with your round
bale handler for years to come.

Please read this manual completely before operating
this equipment and keep it for future reference.

Before using the equipment, you or any other person
who will be operating the Round Bale Handler must
be familiarized with the safety recommendations.
Please read carefully and be sure to understand and
follow all recommendations and procedures.

In this manual, the right and left sides of the
equipment are identified while standing behind the
machine and facing it.

If you require additional information on your Round
Bale Handler, please contact your PRONOVOST
Dealer.

NOW take a moment to enter the model, serial
number and the date of purchase of your Auto-Load
Round Bale Handler in the space provided.

When ordering parts from your Dealer, please refer to
these numbers for a fast and efficient service. Use
PRONOVOST replacement parts.

The model and serial numbers are on the nameplate
shown on Figure 1.

Figure 1

MODEL.: &5
SERIAL NO.: £
DATE OF PURCHASE: Yot




SAFETY

GENERAL SAFETY

WHEN YOU SEE THIS SYMBOL

ATTENTION!

BE ALERT
YOUR SAFETY IS INVOLVED

This symbol "SAFETY ALERT" is used in this
manual and on the safety decals on the Round Bale
Handler. It warns you of the possibility of danger.
Carefully read, understand and follow all safety
recommendations before operating the unit.

1)

2)

3)

4)

5)

6)

Careful operation is the best assurance against
accidents. Carefully read this manual and follow
all recommendations before operating your
Round Bale Handler. It is the owner’s
responsibility to make sure that anyone who will
operate the unit will read this manual before
operating the equipment.

Never let a child nor unauthorized persons operate
the machine.

Do not modify the equipment. Any non
authorized modification may affect the efficiency
and/or safety of the equipment.

Never operate the Round Bale Handler with
defective parts or if damaged in any way. Have it
repaired before operating.

Make sure all fasteners are in place and properly
secured or tightened. Refer to torque chart on
page 40.

Hydraulic fluids under pressure can damage your
skin. Do not use your hands to locate a leak.
Gloves must be worn.

-6-

SAFETY IN OPERATION

1)

2)

3)

4)

5)

Be sure there are no obstructions around the
equipment and that no one stands near the ma-
chine when in operation or unloading.

Be careful when adjusting equipment with engine
running.

Keep your body, hands, feet, hair and clothing
away from moving parts.

Do not stand nor allow anyone to stand under
elevated parts of the machine.

When not in use, always lock the loading arms
with the pin provided. (Figure 10, page 9)

SAFETY WITH MAINTENANCE

1)

2)

3)

4)

Perform maintenance according to the
recommendations contained in this manual.

Stop engine and relieve all hydraulic pressures
before doing inspection, maintenance or repairs.

Regularly check hydraulic lines and fittings for
leaks. Replace if necessary.

If you must perform work under the raised
platform, always block it in position in a safe
manner.

SAFETY IN TRANSPORT

1)

2)

3)

Check local regulations for the transport of your
Round Bale Handler on the road.

Be alert when pulling the Round Bale Handler on
the road. Do not allow anyone to stand on it while
in motion.

Be careful while backing-up.

SAFETY IN STORAGE

1)

Lock the loading arms with the pin provided.
(Figure 10, page 9)



DECALS

SAFETY DECALS

The safety decals are affixed wherever special safety

precautions are indicated. Locate them on the ma-

chine and read them carefully. If a decal is damaged,

lost or illegible, install a new one. Each decal is
identified with a letter and part number. The
following photos indicate where each one must be

A ATTENTION

- FOR SAFE OPERATION, FOLLOW OPERATING INSTRUCTIONS

IN OPERATOR'S MANUAL.

KEEP HANDS, FEET AND CLOTHINGS AWAY FROM POWER

installed. DRIVEN PARTS.

STOP ENGINE BEFORE LEAVING THE EQUIPMENT.

MACHINE HAS TO BE COMPLETELY STOPPED BEFORE
STARTING TO ADJUST OR LUBRICATE.

KEEP PEOPLE AND PETS AT SAFE DISTANCE FROM MACHINE.

KEEP ALL GUARDS AND SHIELDS IN PLACE.

A DANGER

TO AVOID SERIOUS INJURIES, KEEP CLEAR OF
EQUIPMENT WHILE IN OPERATION.

- POUR UN FONCTIONNEMENT SECURITAIRE SUIVRE LES
INSTRUCTIONS DANS LE MANUEL D'OPERATION.

- GARDER LES MAINS, PIEDS ET VETEMENTS ELOIGNES DES
ELEMENTS MOBILES OU ROTATIFS.

- AVANT DE QUITTER LA MACHINE ARRETER LE MOTEUR.

- ARRETER COMPLETEMENT LA MACHINE POUR EFFECTUER
L'ENTRETIEN ET L'AJUSTEMENT.

POUR EVITER DES BLESSURES GRAVES SE TENIR
LOIN DE CET EQUIPEMENT LORSQU'IL EST EN
MARCHE.

- GARDER LES GENS ET LES ANIMAUX A UNE DISTANCE
SECURITAIRE,

| & GARDER TOUS LES ECRANS PROTECTEUR EN PLACE.
PA

Figure 2 Figure 4

Decal A Part no.: A101 Decal B Part no.: A102

PR e

Figure 3 - | Figure 5



DECALS (cont'd)

\\\ ADANGER ///. MAINTENANCE DECALS

Figure 6 The maintenance decals indicate the points requiring
Decal C Part no.: A103 lubrification. Refer to the maintenance section for
more details.

Part no.: A105

Part no.: A106

Figure 8



START-UP

BASIC START-UP PROCEDURES

1) Lubricate all points with a good quality multi use
grease.

2) Adjust tire pressure according to manufacturer's
recommendation.

3) Install all hydraulic hoses and fittings compatible
with your equipment.

4) Ifyourtractorisequipedwithaclosed center hydraulic 4
system, the conversion kit P-6890CF must be
installed. A plug-in solenoid valve is provided as an

option and must be connected to the hydraulic circuit
and to the electric circuit. (Figure 9).

Models P-6812 & P-6816 only.

5) A third hydraulic line is required to return the
oil directly to the hydraulic reservoir of the
tractor.

6) Hook up the Round Bale Handler to the tractor
and connect the hydraulic hoses as indicated in
page 18, 20, 22 or 24.

7) Install the control module in a convenient location
near the tractor seat, usualy on the right hand side.

8) Operate all hydraulic fonctions in order to purge
the system. Do not forget to remove the pin
locking the loading arm in the upright position
(Figure 10) and assure there is no one within 10
feet of the loading area.

9) Check the oil level in the tractor's hydraulic oil
reservoir.

10) Install hinged bale slides. Insert the hinge pins so
that the hitch pin clips are toward the outer side of
the bale row to prevent the bale twine from
snagging on the clips. (Figure 11)

Figure 11

11) Although it is possible to transport an additionnal
bale in the loading arm, its weight must not
exceed 1000 Ibs.

-9-



START-UP (cont'd)

ADJUSTMENTS

LOADING ARMS (Patented)

1) Adjust the opening and position of the loading
arms according to recommendations (Figure 12).
Adjust length A to 14" and length B to (Bale
diameter less 8" to 10™). The dimensions given are
to be used as a guide only since they may vary
according to the bale size, weight and degree of
softness.

] SIDE RAILS

;} ) 1) Adjust the side rails position according to the bale
! size and configuration (Figure 13). This

Figure 12 adjustment is to prevent the rocking of the bales
from side to side during transportation.

BALE RAM

1) The length of stroke is factory set for the longest
bale dimension (5 1/2") (holes A & B) although the
stroke can be shortened to further increase the
efficiency of the machine while handling shorter
bales (4') (holes B & C) (Figure 14).

SWIVEL HITCH ASSEMBLY

1) Adjust the swivel hitch assembly to keep the
machine parallel with the ground. Two sets of bolt
holes are provided (Figure 15) to keep the ma-
chine level in operation.

Figure 13

Figure 14 Figure 15

-10 -



START-UP (cont'd)

OPERATION
FUSE 10 A. R ye s .
) ) 1) First familiarize yourself with the controls and
@ their fonctions. (Figure 16)

2) Remember that the Round Bale Handler is

., ON . -
designed and built to turn the bales and load them
@ @ non stop, consequently, the direction of travel will
= OFF
am L

usualy be the same as the baler's.

3) When ready for the first bale, lower the loading

[e]e) [8]9)
ditf *<:>~ B CID arm to just a few inches above the ground, slow
© __k — © down this is a practice round, line up the machine .

i so that the outer corner of the bale will touch at
Figure 16 approximately 1/3 to 1/2 way up the angled part of
the outer arm. (Figure 17)

4) Raise the loading arm as soon or slightly before
the bale reaches the bottom of the "U". (Figure 18)

5) Keep raising the bale until it drops onto the

platform. Do the same for loading the second row.
Then start lowering the loading arm in order to
j_l

disengage the limit switch (there is a limit switch
installed on the machine, preventing the bale ram
and the dumping platform from being activated if
the loading arm isn't lowered enough).
Momentarily actuate the ram control lever (ram

) switch in the "AUTOQO" position). The ram will
Figure 17 index the two bales toward the rear and will
automatically return to the front position.

6) Once accustomed to the machine and its operation,
you will notice that by slightly altering the
alignment of the bale relative to the outside
loading arm, you will be able to turn it and load it
much more rapidly. In this case, the bale should
hit the loading arm slightly closer to the heel.

i

il

= : 1

Figure 18

-11 -



START-UP (cont'd)

Models P-6812 & P-6816 only.

7) When the first pair of bales loaded reach the
bale supports at the extreme rear end of the
platform, an indicator will pop out on the front
corner of the platform opposite from the
loading arm. (Figure 19)

8) To unload the bales, simply back up to the area
where you wish to deposit the bales, open up the
loading arm slightly to clear the platform. Raise
the platform fully, then slowly move forward.

Model P-6808 only.

9) The P-6808 model permits to unload 2 stacks
of 3 bales high vertically (Fig. 20), by using
the vertical forks at rear (Fig. 21) included
with the machine. Therefore, the loading
capacity is limited to 6 bales (4' long bales).

Figure 19

10) To unload in rows on the ground, the rear bale
support must be used, which permits maxi-
mum capacity load of 8 bales. A maximum
angle indicator is installed on the machine.
When the yellow pin appears, the ideal unload
angle is reached (Fig.22).

Figure 20

Figure 21 Figure 22

-12 -




MAINTENANCE

The Auto-Load Round Bale Handler is designed to

save you energy, time and money, take care of it,
protect your investment.

1)

2)

3)

4)

Wipe off all grease fittings with a clean cloth
before adding grease to avoid injecting
contaminants.

Repair or replace damaged grease fittings.
Lubricate all grease fittings every 20 hours of
operation. (Do not forget the Bale Ram, 4 bronze

bushings).

Open, clean and lubricate wheel bearings once a
year.

6)

7)

8)

-13-

Check nuts and bolts once a year. If necessary, use
torque chart page 40.

Check all bolts on wheels after the first 5 hours of
operation and then every 50 hours.

Check tire pressure every 50 hours. Adjust
according to manufacturer's recommendations
indicated on the tires.

Keep your equipment clean, it is good practice.



STORAGE

1) Store the Auto-Load Round Bale Handler in a
cool, dry place.

2) Keep tires off the ground and cover them if left
exposed to the sun.

3) Keep all piston rod in the retracted position. This

will assure better protection against the elements.

4) Clean your Auto-Load Round Bale Handler.

5)

6)

7)

-14 -

Thoroughly inspect all parts of the Round Bale
Handler. Replace or repair worn or defective parts.

Touch-up or repaint if necessary.

Lubricate all points before storage.



SPECIFICATIONS

MODELS P-6808 P-6812 P-6816
Capacity (tons) 8 12 16
Diam. of bales 4'to 5 1/2' (6' opt.) 4'to51/2' (6' opt.) 4'to 5 1/2' (6' opt.)
Length of bales 4't051/2 4't051/2 4't051/2
Sides adjustable to bales g Std. Std. Std.

4| Number of bales 6 vertical - 8 horizontal 12 16

2 Vertical unloading 2 stacks of 3 bales --- ---

I | Horizontal unloading 2 parallel rows 2 parallel rows 2 parallel rows
g of 4 bales of 6 bales of 8 bales

5" | Number of bales 4 vertical - 6 horizontal 10 14

2 Vertical unloading 2 stacks of 2 bales --- ---

| | Horizontal unloading 2 parallel rows 2 parallel rows 2 parallel rows
g of 3 bales of 5 bales of 7 bales
Overall length 24' 9" a7 397"
Overall width 8'6"to 10'0" 8'6"to 10'0" 8'6"to 10' 0"
Platform height 44" 44" 44"
Dumping angle 35 deg. and 90 deg. 35 degrees 35 degrees
Tread width (c/c) 81" 85" 81v%"

Hitch weight (empty)

1500 Ibs.approx.

1800 Ibs.approx.

2800 Ibs.approx.

Swivel hitch Std. Std. Std.
Automatic return of bale ram Std. Std. Std.
Remote control Std. Std. Std.
Axle Simple Tandem Tandem
Hub (capacity) 10000 Ibs. 8000 Ibs. 10000 Ibs.
Spindles (diameter) 3" 2 3/4" 3"
Wheels (dimensions) W16C16.1 W14C16.1 W16C16.1
Wheels (number of bolts) 8 bolts 8 bolts 8 bolts
Tires standard 21.5L16.1 16.5L16.1 21.5L16.1
10 ply 10 ply 10 ply
Tractor required 65 to 80 HP 80 to 100 HP 100 to 150 HP

Total weight

5700 Ibs approx.

6800 Ibs approx.

8100 Ibs approx.

Design and specifications subject to change without notice.

-15-




AUTO-LOAD ROUND BALE HANDLER P-6808

170-01111

-16 -



AUTO-LOAD ROUND BALE HANDLER P-6808 (cont'd)

REF.

—
QUOWoONOOOP,WN-=

NN NMNDMNN,L, AR, A A, Aam A A A
POWON—_,LOOO0OONOOOOOPWOWN -

25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49

PART #

120-01231
120-00121
110-00381
130-00461
Std.
110-00411
Std.
150-00271
Std.
190-01671
190-01672
Std.

Std.
110-06411
Std.

Std.
30AT20
150-01841
Std.
110-00431
190-00071
140-04671
Std.
150-00141

PN-21.5L16.1

R-16.1168
36133
110-00391
Std.
35B24
110-00281
120-00081
110-06481
110-06501
110-06511
30FT84
150-00911
110-03831
Std.

Std.
130-00591
160-00811
Std.
110-03851
Std.

Std.
32254
Std.
110-04761

DESCRIPTION QTy
LY =T =T o' S 1
L@ U =T g T o o TS 1
(o ¥=To [TaTe =1 0 d 101 o] o o]  f PR 1
BaCK Platl vttt e 2
Bolt 5/8" NC x 6" Ig + nylon locknut ... ... 8
Clevis pin 1T 1/4" dia. X 6 3/8" Ig .ueiuiiei i 2
ROII PN 1/4" did. X 2 7 g «oueeiei i 3
T 1
HItCR PN Gl ceei i e e 14
Jack 8000 Ibs (including # 11, 12, 13) ciuiiiiiiii e 1
Hand Crank .o.uo e e 1
Bolt 1/4" NC x 1" Ig + nylon locknut ... ..o 7
1T T N 1
Jack mounting Plate ... e

Grease fitting 1/4-28 right ... e 5
Bolt 7/16" NC x 1 1/4" Ig + nylon locknut .........coiiiiiiiii e 4
LY 11 T - PP 1
Clevis pin 1" dia. X 3 1/8" Ig .euuieie i e 7
[ =TT o1 T e 0 1= P 10
Clevis pin 1" dia. X 5 3/8" Ig .ouriiii i e 1
[IeF-To [TaTe = 1 0 a1 1 ] o] o 1] PR 1
0T 0 T 1= as required
Hexagonal socket set screw 3/8" NC X 1 1/2" Ig .oiviieiiiiiiiii e, 2
AXIE B did. X 18 Ig i e 2
Tire 21.5L716.7 - 10 PlYS ceneiiie e e 2
RiM 16.7 X 16 - 8 DOIS «.ueiiiie e 2
HUD HTOO0O0 ..ttt ettt ettt et et e e e ns 2
Clevis pin 1T 1/2" di@a. X 6 1/2" 1g .oueeiii i e 2
Roll pin 1/4" dia. X 2 /2" g «uiniiie i eas 4
LY 11 T - P 2
Front rail (Fight Side) ....ee it 1
Rear rail (right Side) ... e 1
Clevis B/4" dia. X 4" I cueie i 4
Rear horizontal forks ....oiiiiii i e 4
Rear VErtiCal fOIKS t.uitiiiii i e 4
LY 11 T - PP 1
Forks for third row of bales (2) .....cccoiiiiiii e opt.
Loading arm for third row of bales ..o opt.
LOCK WaShEr 3/4" (2) v e e opt.
TN e N T 1 opt.
PUShEr WHhEel .. e 4
Bushing for pusher wheel 1 1/4" d.i. x 1 1/2" d.e. x 1 1/4" Ig ceeeiriiiiiiiiienne. 4
Grease fitting 1/4-28 at 90 deg. ..couiiniiiiii i 4
Third bale guard rail ..o e opt.
Bolt 7/16" NC x 4" Ig + nylon locknut (1) ..oceiiiiiiiiii e opt.
Square headed bolt 10-24 NC X T 1/2" Ig (2) eviriiriiiiii i opt.
Limit SWITCh (1) et opt.
Bolt 1" NC x 7" Ig + nylon locknut (1) ..o opt.
T I FOW LBV BT 1ttt aaaaas opt.



AUTO-LOAD ROUND BALE HANDLER P-6808 (cont'd)

REF.

50
51
52
53
54
556
56
57
58
59
60
61
61
62
63
63
64
64
65
66
67
68
69
70
71
72
73
74
75
76

PART #

30TR12
140-00411
Std.
140-00471
120-00091
120-00071
32254

Std.
150-00281
120-00061
130-00741
Std.

Std.
130-00731
18019
18019
QR-4021
QR-4021
Std.
150-00291
120-00141
Std.
160-00821
Std.
110-00491
120-00131
Std.
150-00301
Std.

Std.

DESCRIPTION

Cylinder + 2 clevis 1" dia. x 3" Ig + 4 hairpin cotter ........ccooviiiiiiiiiiiiiiiiiinns

Limit switch trip

Bolt 1/4" NC x 1" Ig 4 lock washer .........ooiiiiiiii e

Limit switch trip

Left rail

Platform frame for P-6808

Limit switch

Square headed bolt 10-24 NC X 1T 1/2" Ig .euiueieieiii e

Pin.............

Frame P-B8 08 ..ot e e,

Valve shroud
Threaded rod 3/8" NC x 8 1/2" Ig + 2 nylon locknut

Threaded rod 3/8" NC x 11 1/4" Ilg + 2 nylon locknut for third row option (3)...

Solenoid valve support

SO0IENOTA VAIVE ..t
Additional solenoid valve for third row option ........ccoooeiiiiiiiiiiie
L@ 11 - To I T Vo XS
Additional quad ring for third row option ........cocoiiiiiiiiii
Bolt 1/2" NC x 1 1/2" Ig + nylon 10CKNUL ...c.oieinii e
L 0 LTSI o Yo
HItC @SSy .ttt e e
Bolt 3/4" NC x 3" Ig 4+ nylon [0CKNUL .....eieiiii e
[ Vo PP
Bolt 5/8" NC x 4" Ig + nylon [0CKNUL .....uinii e

Swivel hitch

Pusher-........
Grease fitting 1/4-28 straight (1)

Ideal unload angle INAICAtOr .....oviiuiii e e e aees
Cotter pin 5/32" di@d. X T 1/2" Ig cueueieiie i e
Flat Washer /2 s

-18 -



AUTO-LOAD ROUND BALE HANDLER P-6812

170-01061

-19 -



AUTO-LOAD ROUND BALE HANDLER P-6812 (cont'd)

REF.

—
QOVWoONOOGPA~,WN =

NNMNNNMNMNNMNNN_,,, A A AaaaaaaQaaAa
OO WN—_LOO0OONOOOPL,WN=

NI*
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49

PART #

120-01231
120-00121
110-00381
130-00461
Std.
110-00411
Std.
150-00271
Std.
190-01671
190-01672
Std.

Std.
110-06411
Std.

Std.
30AT20
150-01841
Std.
110-00431
32254
Std.

Std.
190-00071
140-04671
110-00441
110-00442
110-00443
110-00444
150-00211
160-00661
36132
110-00501
Std.
R-161148
PN-165161
110-00391
Std.
120-00041
110-00281
120-00101
110-06471
110-06481
120-00051
120-00111
130-00701
51435

Std.

Std.
190-00051

DESCRIPTION QTY
[T T=] =14 o o PR 1
L@ T 1= - o o T 1
(Ie¥-To [TaTo =1 a 101 o] o o] AP P 1
2 T T [ o] = 2
Bolt 5/8" NC x 6" Ig + nylon [0CKNUL .....eieii e 8
Clevis 1T 1/4" dia. X 6 3/8" g uouiuiieiiii e aeas 2
ROII PN 1/4" di@. X 2 7 g «onieieieii e e et 3
PN e 1
L L o] o T o T o3 11 16
Jack 8000 Ibs (including # 11, 12, 13) ciuiuiiiiiiiii e

HanNd Crank ... e 1
Bolt 1/4" NC x 1" Ig 4+ nylon [0CKNUL .....einii e 8
RING T e e 1
Jack MoUuNtiNg Plate ....voei s

Grease fitting 1/4-28 straight ..o 8
Bolt 7/16" NC x 1 1/4" Ig + nylon [oCKNUt ......oiiiiiieiiiiii e 4
LY 11 T - 1
Clevis 1" did. X 3 T/8" Ig .ouieieieiii e 3
[ =TT oY1 T o0 1= 6
Clevis 1" did. X B 3/8" Ig .euieieiiii s 1
LMt ST ot 3
Square headed bolt 10-24 NC X 1T 1/2" Ig .euvueieiiiii e 6
Hexagonal socket set screw 3/8" NC X T 1/2" Ig wevviviiiiiiiiiiiii e 2
(IeF-To [TaTe = 100 d -] o] o o1 F PR 1
T = 1 as required
Left tandem framie . oo 1
Left tandem assembly ..o e 1
Right tandem frame ....ooeiiiiiiii i e 1
Right tandem assembly ... e 1
AXIE (WeIEA) ..t e 4
Bushing 1 3/4" d.i. X 2" d.€. X 3" g ceueiriniii e 4
Hub H-80071 @sSembly ..o e e e 4
Clevis 1T 3/4" dia. X 27T 5/8" Ig . uiueieiii e 2
Bolt 1/2" NC x 3" Ig 4+ nylon [0CKNUL .....einii e 2
RiM T6.7 X T4-8 DOIS .onviiiiiiii i e aaeas 4
Tire 16.5 X 16.T = TO PIYS ciiiiiiii it e et et e e e aneeaaanas 4
Clevis pin T 1/2" di@. X 6 T/2" Ig euiniiie i 2
Roll pin 1/4" di@. X 2 /2" g wouiniiieie e e e eas 2
Frame for P-B8 1 2 ..ot 1
Front rail (ght Side) ..o e

Rear rail (right Side) ....ooviiiii e 1
T O o T 4
Clevis B/4" did. X 4" I cuiueeie i 4
Platform for P-B8 1 2 ... e 1
0= - 1 1
[Io¥-To [T o Vo [Tox-) o] gl 1= 3V 7= PR 1
YOKE T/2" NF 4 NUL ottt et et e e e e 1
Bolt 5/16" NC x 3" Ig + nylon locknut .........coiiiii e 1
Clevis + cotter pin 3/32" dia. X 3/4" Ig ceouiuiiii e 1
Threaded rod 1/2" NF X 2 3/8" 1g .iueiuieiiiiie e 1

-20 -



AUTO-LOAD ROUND BALE HANDLER P-6812 (cont'd)

REF.

50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
72
73
74
74
75
75
76
77
78
79
80
81
82
83
84
856
86
87
88
89

PART #

30FT84
150-00911
110-03831
Std.
Std.
130-00591
160-00811
Std.
120-00131
110-03851
Std.
140-00411
Std.
110-09621
Std.
610-023
110-00521
150-00281
110-00421
110-00471
110-00401
130-00741
Std.
Std.
130-00731
18019
18019
QR-4021
QR-4021
Std.
150-00291
120-00141
Std.
160-00821
Std.
110-00491
Std.
110-04761
30TR12
140-00471
Std.
32254
Std.

DESCRIPTION QTyY
LY 11 T - 1
Forks for third row of bales (2) ....ccviriiiiiiiiii e opt.
Loading arm for third row of bales .......c.cooiiiiiiiiiii opt.
LOCK WaSher /4" (2) vttt opt.
NN N [ 1 P opt.
PUShEr WHheel .. e 4
Bushing for pusher wheel 1 1/4" d.i. x 1 1/2" d.e. x 1 1/4" Ig «evieiviiiiiiininnn. 4
Grease fitting 1/2-28 elbow 90 deg. «...vouineiiiiiii e 4
PUS BT e e 1
Third bale guard Fail ........cooiiii e opt.
Bolt 7/16" NC x 4" Ig + nylon locknut (1) ..ocoiiiiiiiiiiic e opt.
LMt SWITCR triD e e, 1
Bolt 1/4" NC x 1" Ig 4+ nylon [0CKNUL ....cuieii e 4
(2 7o o I ToT gl FoT- o T o o [TeT- ) o] S 1
Bolt 5/16" NC x 3/4" Ig 4+ nylon lockNuUt ......cccouiiiiiiii s 1
Compression spring 1 3/16" d.€. X 11" Ig .ouiiiiiiiiii e 1
[Ie¥-To BT o Vo [ o7 o] QRN PR 1
T 11
O 1
LI (=T oo o Y w T o341 o [>T 1
O 1
ValVe ShIOU ..o et et e 1
Threaded rod 3/8" NC x 8 1/2" Ig + 2 nylon locknut ........cccooviiiiiiiiiiienenn. 3
Threaded rod 3/8" NC x 11 1/4" Ilg + 2 nylon locknut for third row option (3)... opt.
Yo (=TT [0 IRV Z=1AVZ T =T U] o] o Yo 2
SO0IENOTA VAIVE et e et 3
Additional solenoid valve for third row option (1) ....coooiiiiiiiiiiiees opt.
L@ LU - To I T Vo X 2
Additional quad ring for third row option (1) ....cvieiiiiiiiiii e opt.
Bolt 1/2" NC x 1 1/2" Ig + 2 nylon locknut .........coiiiiiii e 1
L L0 1T TSI 0 Yo 1
HItC @SSy .ttt e e 1
Bolt 3/4" NC x 3" Ig 4+ nylon [0CKNUL .....eieii e 4
[ Vo PR 1
Bolt 5/8" NC x 4" Ig + nylon [0CKNUL .....eieii e 1
SWIVEL MO o 1
Bolt 1/2" NC x 7" Ig +nylon 1ocknuUt (1) ..ovuiieiiiiiiii e opt.
THIFA FOW LBV T e e et a e e e e aeeaas opt.
Cylinder + 2 clevis 1" dia. x 3" Ig + 4 hairpin cotter ........ccovvviiiiiiiiiiiiiiiiiinns opt.
LMt SWITCR i e e e, 1
Grease fitting 1/4-28 straight (1) ..o e opt.
Limit SWITCH (1) oo e et e, opt.
Square headed bolt 10-24 NC X T 1/2" Ig (2) wieiriiiiiii i opt.

-21 -



AUTO-LOAD ROUND BALE HANDLER P-6816

170-01611

-22-



AUTO-LOAD ROUND BALE HANDLER P-6816 (cont'd)

REF.

—
QUOWoONOCOP,WN-=

NNNNNMNMNNNA A Ao
OO PP WN-_QOQOONOOOOGP,WN -

NI*
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49

PART #

120-01231
120-00121
110-00381
130-00461
Std.
110-00411
Std.
150-00271
Std.
190-01671
190-01672
Std.

Std.
110-06411
Std.

Std.
30AT20
150-01841
Std.
110-00431
32254

Std.

Std.
190-00071
140-04671
110-09121
110-09122
110-09123
110-09124
11 141
160-00661
36133
110-00501
Std.
R-16116-8
PN-215161
110-00391
Std.
120-00231
110-00281
120-01821
120-00101
110-06481
120-00241
120-01811
130-00701
51435

Std.

Std.
190-00051

DESCRIPTION QTy
LY =T =T o' S 1
L@ U =T g T o o TS 1
[Ie¥=To [TaTe =1 0 d 101 o] o o] A P 1
BaCK Platl vttt e 2
Bolt 5/8" NC x 6" Ig + nylon locknut ... 8
Clevis 1T 1/4" dia. X 8 3/8" g «oviiriiiii i e e 2
ROl PIN 1/4™ di@. X 2 " 1g cireiiiiii i e e e e e 5
T 1
HItCR PN Gl cneii i e 18
Jack 8000 Ibs (including # 171, 12, T3) e

HanNd Crank .o e 1
Bolt 1/4" NC x 1 1/4" Ig + nylon locknut ..o 8
1T T N 1
Jack mounting Plate ... e 1
Grease fitting 1/4-28 straight ... ..o e 9
Bolt 7/16" NC x 1 1/4" Ig + nylon locknut ..o 4
LY 11 T - 1
Clevis 1" did. X B3 T/8" Ig wiueiiiii i e e 3
Hair DN OO uiti i e 6
Clevis 1" did. X B 3/8" Ig wiuiiiiii it e e e 1
LMt ST Lt e 3
Square headed bolt 10-24 NC X T 1/2" Ig cuerneiniiii e 6
Hexagonal socket set screw 3/8" NC X 1 1/2" Ig .ooviieiiiiiiiii e 2
[IoF-To [TaTe = 10 0 g 11 ] o] 1] P 1
0T 0 T 1= as required
Left tandem framie ..o e 1
Left tandem assembly ... e 1
Right tandem frame ... e 1
Right tandem assembly ... e 1
AXIE (WEIEA) ..neeiiii i e e 4
Bushing 1 3/4" d.i. X 2" d.€. X 3" g ceueiuiiiii i 4
Hub H-1T0000 aSSemMbBIy ....uiieiiiiii i e e e 4
Clevis 1 3/4" dia. X 271 B5/8 " Ig cuiiriiiii i e e 2
Bolt 1/2" NC x 3" Ig + nylon locknut ... ... 2
RimM 16.7 X T6-8 DOIS .eueieiniiii it et e e 4
Tire 21.5 X T6.7 = 1O PlYS ciuiiiiiiii i et eaeaeas 4
Clevis 1T 1/2" dia. X B8 T/2" Ig woviirii i e 2
Roll pin 1/4™ did. X 2 1/ 2 g oot e e e e 4
Frame for P-B8 16 ...ouiiiiiiiiiiii it e 1
Front rail (Fight Side) ....ee i e

Rear rail (right Side) .....o.eiii e 1
R FOTKS 1 uviitii ittt e 4
Clevis B/4" dia. X 4 Ig .o e 4
Platform for P-B8 16 ....c.iiiiiiiii i e 1
I - 1 P 1
[IoF-To [T o Vo [oF=1 o] gl [-LV 7= S 1
YOKE T/2" NF 4 MU oot e e e e e e aeneeeas 1
Bolt 5/16" NC x 3" Ig + nylon locknut ..o 1
Clevis + cotter pin 3/32" dia. X 3/4" 19 «ueneii i 1
Threaded rod 1/2" NF X 2 3/8" Ig .eueiiiiiii i e e 1

-23-


Robert Bourdeau
Sticky Note
150-00141 WELD ON AXLE



AUTO-LOAD ROUND BALE HANDLER P-6816 (cont'd)

REF.

50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
72
73
74
74
75
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89

PART #

30FT84
150-00911
110-03831
Std.

Std.
130-00591
160-00811
Std.
120-00131
110-03851
Std.
140-00411
Std.
110-09631
Std.
610-023
110-00521
150-00281
110-00421
110-00471
110-00401
130-00741
Std.

Std.
130-00731
18019
18019
QR-4021
QR-4021
Std.
150-00291
120-00141
Std.
160-00821
Std.
110-00491
Std.
110-04761
30TR12
140-00471
Std.
32254

Std.

DESCRIPTION QTY
LY 7 o [T S 1
Forks for third row of bales (2) ..o opt.
Loading arm for third row of bales ..o opt.
LOCK WaSher 3/4" (2) v e e e opt.
I T 2 N o 2 opt.
PUSHEE WHEEI i e e 4
Bushing for pusher wheel 1 1/4" d.i. x 1 1/2" d.e. x 1 1/4" Ig ceeeeiviieiiiiiiiann. 4
Grease fitting 1/2-28 elbow 90 deg. ...oueiniiei i 4
PUS BT Lt e 1
Third bale guard rail ... s opt.
Bolt 7/16" NC x 4" Ig + nylon locknut (1) ..ooviiiiiiii e opt.
LMt SWITCI TrID ottt e 1
Bolt 1/4" NC x 1" Ig + lock washer .......ccoiiiiiiii e 4
Rod for [oad iINdiCator ....ciuiiiiii i e 1
Bolt 5/16" NC x 3/4" Ig + nylon locknut ... 1
Compression spring 1 3/16" d.€. X 11" Ig «oueieiiiiiiiii s 1
o= To I Ta o [T o= 1 o) N 1
0 13
L 1= P 2
TeleSCOPIC CYlNAET ... e aaeas 2
L 1= P 2
ValVe SHIOUA .. .e e e 1
Threaded rod 3/8" NC x 8 1/2" Ig + 2 nylon locknut ..., 3
Threaded rod 3/8" NC x 11 1/4" Ig + 2 nylon locknut for third row of bales (3) opt.
S Te] L=TaTe) [0 IAVZ: 1 V7= TE-T U] o] o Yo o S 2
Additional solenoid ValVe ......cuiiiiiiiii i 3
Solenoid valve for third row of bales (1) ... opt.
L@ T - To [ o Vo [ P 2
Additional quad ring for third row of bales (1) ........coiiiiiiiii s opt.
Bolt 1/2" NC x 1 1/2" Ig + 2 nylon locknut ... 1
[ [0 TS T U o] o Yo S 1
HITCN @SSy . ittt e 1
Bolt 3/4" NC x 3" Ig + nylon locknut ........ooeiiiii e 4
RN it e 1
Bolt 5/8" NC x 4" Ig + nylon locknut ..o 1
SWIVEl NITCh .o 1
Bolt 1" NC x 7" Ig +nylon locknut (1) ..o opt.
B I a1 I o RV 11 T PP opt.
Cylinder + 2 clevis 1" dia. x 3" Ig + 4 hairpin cotter ........ccoovviiiiiiiiiiiiiinene, opt.
LMt SWITCI BMiD ot 1
Grease fitting 1/4-28 straight (1) ..o e opt.
Limit SWITCN (1) ceiniii i e opt.
Square headed bolt 10-24 NC X T 1/2" Ig (2) ceivriiiiiiiiiii i opt.

-24 -



ELECTRIC SYSTEM

170-02251

iugﬂ

,ET@ Ayayps wup Bupoo|

Ka1b

,ET@ 310ho pus pu

D }4D}S WDJ

./e 1 4N uinjad woyg
an|q
,
¢l
3 g | i
8llg Blla || || Ele|] gllg s @
B &) LigmRA NG -”mn—
[
g 5 IS
8ljg EH ] 8l
BT TR ]
- - . sbuoio/usaib
an|q/ayym ———
O)|®||® TR
a3ym/uid
UMOJIg/81IUYm
A f b
juo waisks olnoip ul N
%9019 —Ky Jsyus0 Ummo,ovag 1
abuoio/mojeh SA|IDA Ol4}03|2 n
usa.b /a11ym
pa./81ym — Q
sbup.o/Aa.6 — \?@ P
paq Buidwnp o ngl
wJip buipooj %O O%
o TN Q2 W

jpuolydo

£1055820D : §§

3.0
[]

-25-



ELECTRIC SYSTEM (cont'd)

REF.

—
QUOVWoONOOOGPA,WN =

| NGJ NG JRE N N G G N U G I
000N~ WN -

PART #

36100
36101
18005
36102
36103
36104
36105
18009
18010
36106
36107
36108
36109
36110
18017
36111
36112
18019
18019
36113
18017

DESCRIPTION QTy
SWItCh ON-0ff e 2
CONTrOl IEVEI 4 WaAYS .iiiiiiiiii ittt et ettt e et e e e e e ateaneanes 1
LU T Vo [0 =T 1
(0] o1 4o I To DG 1
[ B2 1 1= TS (12 (o ) 1
[ B2 1 1= TS (12 (o ) 1
[ F= 1 1= TS (12 () P 1
Charger Clip (FBA) .uieiie i e 1
Charger Clip (BIAaCK) ...euii i 1
ReIaY DOX it e 1
i oTo Y o Y=Y o3 o] gl -1 - 1V 9
LI o0 T 0 =T o g /=1 - Y 1
SINGIE WaY AiOE Luiiiiitii i 8
Harness (blue wire 36' 6" Ig., black wire 9' 0" Ig., grey wire 45" 6" Ig.) ........... 1
LMt ST et 3
[ F= T 1= T T O L T | 1
Two way valve (Closed CIrCUIt) ..oeviiiiiii i e eaae e opt.
SIENOIA VaIVE .ottt 3
SelENOId VaAlVE ...t e opt.
[O20Y 01 o I 17T GV 1 1
LMt ST G Lo e, opt.

-26 -



HYDRAULIC SYSTEM P-6808

170-02281

-27 -



HYDRAULIC SYSTEM P-6808

REF.

—
QOVWoONOOOGPA,WN =

WWNDNNNNNNNNN_2 a0
200 OVWONOOPWN—_,LrOOONOOOAAPLWN =

opt.
32
33
34
35

PART #

S71-4
9515x8x8
9315x8x8

18019
9405x6x6

30AT20
30FT84
9455x8x6
9255x8x6
160-00491
160-00471
160-00481
35B24
9205x6x6
190-00161
190-00112
190-00091
190-00122
190-00102
190-00221
190-00142
190-00152
190-00132
C3069x8
S75-4
190-00231
C3709x8
9405x8x8
190-00241
LT-50-0
110-00651

JL50-1200
190-03671

5855-08
190-00241

DESCRIPTION

Quick coupler 1/2" male

Fitting 3/4" ORBM x 1/2" NPTF 90° SWiVel .....ocoiiiiiiiiiii e
Fitting 3/4" ORBM x 1/2" NPTF straight swivel ...,

Selenoid valve

Fitting 3/8" NPTM x 3/8" NPTF 90° swWivel ......cooviiiiiiiiii e,

Arm cylinder
Ram cylinder

Fitting 3/8" NPTF x 1/2" NPTF 90° SWiVel ....cuiiiiiiiiiii e
Fitting 3/8" NPTF x 1/2" NPTF straight swivel .......cccooiiiiiiiiiieeee,

Hydraulic line 3/8" x 127" Ig
Hydraulic line 3/8" x 43" Ig
Hydraulic line 3/8" x 97" Ig
Dumping cylinder

Fitting 3/8" NPTM x 3/8" NPTF straight swivel ...,
Hose 1/2" x 168" Ig + 2 fittings 8UTO8 ... ....iviiiiiiii e
Hose 1/2" x 108" Ig + 2 fittings 8UTO8 .......oviiiiiiii e
Hose 1/2" x 180" Ig + 2 fittings 8UTO8 ......ieiiiiiiiii e,

Hose 1/2" x 88" Ig
Hose 1/2" x 36" Ig
Hose 3/8" x 48" Ig
Hose 1/2" x 20" Ig
Hose 1/2" x 49" Ig
Hose 1/2" x 18" Ig
Close nipple 1/2" NPTM
Quick coupler 1/2" female

+
+

2 fittings 8U108
2 fittings 8U108

+ 1 fitting 6U1T08 & 1 fitting 6UT06 ......ccevvvviiiiiiiiiiiene,

+
+
+

2 fittings 8U108
2 fittings 8U108
2 fittings 8U108

Hose 3/8" x 26" Ig + 1 fitting 6U108 & 1 fitting 6UT06 .........cevvvvininiinnnnen.

"T" 1/2" NPTF

Fitting 1/2" NPTM x 1/2" NPTF 90° swWivel .....ocoiiiiiiii e,
Hose 1/2" x 108" Ig + 1 fitting 8U108 & 1 fitting 8URGS ..........cccevviviiiinnnnnn.

Check valve 1/2" NPT

Valve for closed center hydraulic SyStem ........ccoiiiiiii i e

Relief valve

Hose 1/2" x 22" Ig + 2 fittings 8U108

"T" 1/2" NPSM x 1/2" NPTF

LOCKNUE T /2" - 12 X 1/ 2 g ceieiiee e e et eees

-28 -

_ A



HYDRAULIC SYSTEM P-6812

170-02271

b
Q

OUT (red)

OUT (return)(yellow
(pressure)(green

Return to oil reserve (tank)
or to a control valve with

a floating position.

-29 -



HYDRAULIC SYSTEM P-6812

REF.

—
QOVWoONOOOGPA,WN =

NNNNMNMNNONMNNNMNNMMNMNMNN_, A A Aaaaaaaa
ONOOTPPWN_,rOOCOONOOOOTPR,WN -

opt.
29
30
31
32

PART #

S71-4
9515x8x8
9315x8x8

18019
9405x8x8

30AT20
30FT84
9455x8x6
9255x8x6
160-01031
160-01001
160-01021
110-00471
9455x8x8
190-00161
190-00112
190-00091
190-00122
190-00102
190-00171
190-00142
190-00152
190-00132
C3069x8
S75-4
LT-50-0
5855-08
110-00651

190-02091
JL50-1200
190-03671
190-00241

DESCRIPTION

Quick coupler 1/2" male

Fitting 3/4" ORBM x 1/2" NPTF 90° SWiVel .....ocoiiiiiiiiiii e
Fitting 3/4" ORBM x 1/2" NPTF straight swivel ...,

Selenoid valve

Fitting 1/2" NPTM x 1/2" NPTF 90° sWivel .....cccoiiiiiiii e,

Arm cylinder
Ram cylinder

Fitting 3/8" NPTF x 1/2" NPTF 90° SWiVel ....cuiiiiiiiiiii e
Fitting 3/8" NPTF x 1/2" NPTF straight swivel .......cccooiiiiiiiiiieeee,

Hydraulic line 3/8" x 192" Ig
Hydraulic line 3/8" x 108" Ig
Hydraulic line 3/8" x 162" Ig
Telescopic cylinder

Fitting 1/2" NPTF x 1/2" NPTF 90° SWiVel ....cuiiiiiiiiiii e
Hose 1/2" x 168" Ig + 2 fittings 8UTO8 .......oeiiiiiiiii e
Hose 1/2" x 108" Ig + 2 fittings 8UTO8 ... ....iuiiiiiiiiii e
Hose 1/2" x 180" Ig + 2 fittings 8UTO8 ......ieiiiiiiiiii e,
Hose 1/2" x 88" Ig + 2 fittings 8UT08 .. .oiriniiiii e
Hose 1/2" x 36" Ig + 2 fittings 8UT08 ..o e
Hose 1/2" x 49" Ig + 2 fittings 8UT08 .. c.oiriniiiii e
Hose 1/2" x 20" Ig + 2 fittings 8UT08 .. ciiriniiiii e
Hose 1/2" x 49" Ig + 2 fittings 8UT08 ...ciiriniiiii e
Hose 1/2" x 18" Ig + 2 fittings 8UT08 .....ciririiiii e

Close nipple 1/2" NPTM
Quick coupler 1/2" female
Check valve 1/2" NPT
"T" 1/2" NPSM x 1/2" NPTF

Valve for closed center hydraulic SyStem ........ccoiiiiiiiiiiiii e

Hose 1/2" x 168" Ig + 1 fitting 8U108 + 1 fitting 8URG8
Relief valve
Hose 1/2" X 22" Ig + 2 fittings 8U108
Locknut 1 1/2" - 12 x 1/2" Ig

-30 -



HYDRAULIC SYSTEM P-6816

170-02291

OUT (red

OUT (return)(yellow)
IN (pressure)(green)

Return to oil reserve (tank)
or to a control valve with

a floating position.

1
w
[



HYDRAULIC SYSTEM P-6816

REF.

—
QOVWONOOOGPA,WN =

NNNMNMNMNNONMNNNMNNMNMNMNNMNN_, A A Aaaaaaaa
ONOOTPPWN—_,LrOOOCOONOOOOTP,WN -

opt.
29
30
31

PART #

S71-4
9515x8x8
9315x8x8

18019
9405x8x8

30AT20
30FT84
190-00241
9255x8x6
5855-08
160-01311
160-01321
110-00471
9455x8x8
190-00161
190-00112
190-00091
190-00122
190-03221
190-00351
190-03861
190-00152
190-00132
C3069x8
S75-4
LT-50-0
190-00341
110-00651

190-02091
JL50-1200
190-03671

DESCRIPTION

Quick coupler 1/2" male

Fitting 3/4" ORBM x 1/2" NPTF 90° SWiVel .....ocoiiiiiiiiiii e
Fitting 3/4" ORBM x 1/2" NPTF straight swivel ...,

Selenoid valve

Fitting 1/2" NPTM x 1/2" NPTF 90° sWivel .....cccoiiiiiiii e,

Arm cylinder
Ram cylinder
Locknut 1 1/2" - 12 x 1/2" Ig

Fitting 3/8" NPTF x 1/2" NPTF straight swivel .......cccooiiiiiiiiiiieee,

"T" 1/2" NPSM x 1/2" NPTF
Hydraulic line 3/8" x 204" Ig
Hydraulic line 3/8" x 252" Ig
Telescopic cylinder 5 sections

Fitting 1/2" NPTF x 1/2" NPTF 90° SWiVel ....c.iiiiiiiiiiiii e
X 168" Ig + 2 fittings BUTO8 .....civiiiiiii i
x 108" Ig + 1 fitting 8U108 & 1 fitting 8URB8 .........cevviiiiiiiinnnnn.
x 180" Ig + 2 fittings SUTO8 .. vt
x 88" Ig + 1 fitting 8U108 & 1 fitting S8URB8 ........ceocvvviiiiiiiiinnnenn,
x 42" Ig + 1 fitting 8U108 & 1 fitting S8URB8 ........ccovvvviiiiiiiiinnnenn,
x 158" Ig + 1 fitting 8U108 & 1 fitting 8URB8 ........ccevviviiiiiiiinnnnnn.

Hose
Hose
Hose
Hose
Hose
Hose
Hose
Hose
Hose

Close nipple 1/2" NPTM
Quick coupler 1/2" female
Check valve 1/2" NPT

1/2"
1/2"
1/2"
1/2"
1/2"
1/2"
1/2"
1/2"
1/2"

x 60" Ilg + 2 fittings 8U108
x 49" Ilg + 2 fittings 8U108
x 18" Ilg + 2 fittings 8U108

Hose 1/2" x 34" Ig + 2 fittings 8U108
Valve for closed center hydraulic SyStem ........ccoiiiiiii i e

Hose 1/2" x 168" Ig + 1 fitting 8U108 + 1 fitting 8URG8
Relief valve

Hose 1/2" x 22" Ig + 2 fittings 8U108

-32 -



HYDRAULIC SYSTEM FOR 3 ROW OPTION

170-02421
OUT (return)(yellow) K@
GE — e — o= B{%
@ —-->-- ‘
IN (pressure)(green) T ! %}
| |
i I
Return to oil reserve (‘romkj
or to a control valve with '
a floating position.
OUT (red) | JONION ®
== | | et - : : =—
| :
\ B
| 7
I
REF. PART # DESCRIPTION QTy
1 18019 SOIENGI VAIVE .......veoeveeeeeeeeeeeeeeeeeeeeeeeee e, TTT
2 190-00742 Hose 1/2" x 49" Ig + 1 fitting 8U106 + 1 fitting 8U-R68 .................... 2 2 2
3 9385x6x6 Fitting 3/8" NPTF x 3/8" NPSM 45° swivel .....c.ccoooiiiiiiiiiiiieen 2 2 2
4 160-00481 Hydraulic line 3/8" X Q7" Ig «uuuiii e 2 - -
4 160-01021 Hydraulic line 3/8" X 162" g «oueiuiieiieii i - 2 -
4 160-01321 Hydraulic line 3/8" X 252" g «oueiuieii i - - 2
5 9255x6x6 Fitting 3/8" NPTF x 3/8" NPTF straight, swivel .......c.cociiiiiiiiiiiinnen. 2 2 2
6 190-03951 Hose 3/8" x ..." Ig + 2 fittings BUTO06 .......coiiiiiiiiiiii e 2 - -
6 190-00721 Hose 3/8" x 152" Ig + 2 fittings BUTO6 .......ooviiiiiiiiii e - 2 -
6 190-03961 Hose 3/8" x ..." Ig + 2 fittings BUTO06 .......ciiriiiiiiiii e - - 2
7 160-06751 Hydraulic line 3/8" X TO4" g «oueiuiieiie i 2 2 2
8 9455x6x6 Fitting 3/8" NPTF x 3/8" NPTF 90° swivel ......cooiiiiiiiiie 4 4 4
9 190-00771 Hose 3/8" x 20" Ig + 1 fitting 6U108 + 1 fitting 6U108 ..................... 1T 1 1
10 9405x8x8 Fitting 1/2" NPTM x 1/2" NPTF 90° swivel .....cocciiiiiiiiiiiiiiieeee 2 2 2
11 30TR12 Cylinder for 3™ row OPTioN ....ciuiiiiiii i e 1T 1 1
12 190-00771 Hose 3/8" x 34" Ig + 1 fitting 6U108 + 1 fitting 6U108 ..................... 1T 1 1
13 9405x6x6 Fitting 3/8" NPTM x 3/8" NPTF 90° swivel ......cccoiiiiiiiiiiiiiiieeee 2 2 2

-33-



CYLINDER 30AT20

i?.\\\xss
£ ¥ ‘
b‘. 4

®) (9 @@ @) 2 / 2 14

N N N N
N N N N 15
N N L NN
N N N ¥ —
A\L\V-RVA\}}“\}WL\\““\“\\‘\\‘\\‘\\“\‘M‘\\“IY“%\E\“\‘“QQ
O
Y AN
XS
O
\

.

,,;\\\ 7
2

31 1/8”7
REF. PART # DESCRIPTION QTY
1 BU-334 Back-up ring 3/16" X 2 B/8" X B i
2 OR-334 O-riNG /18" X 2 B/ 8 X B ettt ittt e
3 OR-018 O-riNg T/18" X B/4 " X T8 e
4 PSP-334 O-riNg /18" X 2 B/8M X 3 ettt
5 OR-218 O-ring T/8" X T 1727 X T B/ i e
6 BU-218 Back-up 1/8" X 1 1/2" X 1 B/A i
7 AR-2269F0 WP T/8 " X T T/ 2 X 2 et
8 Std. NUL 778" = TANF o ettt
9 D-6000 T3 o o TG e - T
10 110-00891 Cylinder body 3" did. .ouoiiiii i e
11 D-5000031 Piston rod T 1/2" X 26 T/8 " ot e
12 D-5000041 Head 3" did@. coivieiiiiiiiii e
13 Std. StopPEr 1T T/2" - 12 X 1 T 2 i e e
14 110-14621 Piston rod end T T/2" - 12 Lo e
15 D-6161 Bushing 1" i.d. X T 1/4" 0.d. X 2 T/ 2 o e
16 Std. Grease fitting 1/4" - 28 straight .......coooieiniiii e

-34 -



CYLINDER 35B24

REF.

—
QUOWoONOOCOP,WN=

11
12

P N NL

N

o %

PART #

BU-338
OR-338
OR-018
PSP-338
OR-222
BU-222
AR-2269F0
Std.
D-6113
D-A6157
D-A6158
D-6114

34 5/16"

DESCRIPTION

Back-up ring 3/16" x 3 1/8" x 3 1/2"
O-ring 3/16" x 3 1/8" x 3 1/2" .........
O-ring 1/16" x 3/4" x 7/8" ...............
O-ring 3/16" x 3 1/8" x 3 1/2" .........
O-ring 1/8" x 1 1/2" x 1 3/4" ...........
Back-up 1/8" x 1 1/2" x 1 3/4"
Wiper 1/8" x 1 1/2" x 1 3/4"
Nut 7/8" - 14NF
Piston 3 1/2" dia. ...cooevvviiiiiiiinin..

Cylinder body 3 1/2" di@. .ouiiiiiiii s

Pistonrod 1 1/2" x 28 9/16"............

Head 3 1/2" di@. oo

-35-




CYLINDER 30FT84

A\\'; &&

/

N N ‘ w

NN -

N N \ \
@ LN
\\1 “\KOJN\ L

94 5/16"
REF. PART # DESCRIPTION
1 BU-334 Back-up ring 3/16" X 2 B/8" X B i
2 OR-334 O-riNg B/1B" X 2 B/8M X 3 ittt ittt e
3 OR-018 O-riNg /18" X B/A" X 718 it
4 PSP-334 O-riNg B/1B8" X 2 B/8" X B ottt
5 3C-375 U-CUP T 374 X 2 T A et aaeas
6 CR-17240 Wiper 5/16" X T B/4" X 2 T/ A i e
7 Std. NUL 778" = TANF o e e ettt e e anaens
8 D-6000 T3 o o TG e - T
9 110-00881 Cylinder body 3" did. .ouoiiiii i e
10 D-6126 Piston rod T 3/4" X 85 O/ 1B .. uiiriiiiii it e
11 D-6106 Head 3" did@. coivieiiiiiiiii e

- 36 -



CYLINDER 30TR12

el BN
ANNE

22"

REF. PART # DESCRIPTION QTY
1 See RK30TR L T T o 2

2 See RK30TR 2 F- T U T o T 4 0T 2

3 See RK30TR L T T o 1
4 See RK30TR L T T o 1
5 See RK30TR L T T o 1
6 See RK30TR 2 F- T U T o T 4 0T 1

7 See RK30TR R T T 1
8 492402 YOKE (fOr 3" TUDE) ¢ vt e 1
9 Std. T 7 1
10 492432 T3 o TG A 1
11 492042 PiSTON TOd T /A e e et 1
12 491742 [V 11T L= o Yo o LY . 1
13 492440 Cylinder head (for 3" tUbe) ....oeiiiiii e 1
14 Std. BoIt 3/8" NC X 274" A MU ceiniiiitiiii e e aeeeens 1
15 Std. TG /S N 8
16 Std. Threaded rod 3/8" NC ...ttt e aaea 4
17 458600 YOKE (FOr T T/4" TOA) cuniiii ittt aaaeas 1
NI* 8183 T T R T oo 1 =] g o 11 2
NI* RK30TR Repair kit for cylinder 3" (includes # 1, 2, 3, 4,5, 6, & 7) covvviiiiiiiiiiiiiiiinnen, 1

*NI = Not illustrated
-37-



TELESCOPIC CYLINDER 110-00471

REF.

WN -

NI*
NI*

PART #

51586
51595
110-00472
51597
51589

) =
N \
4IN7 L
NIZINIS
N ./ N /
NIZINIE
NIZIN
SINAIN
N \ />—>\</2
- %—7 ’5"7
[~ | % | \
NIG
AR
J ———— mi= N
1 1 Y N\
% 1 [[iq\
ENANIN 3
S ,
277
|
e ]
DESCRIPTION QTYy
[0 a1 =Y o3 o 1
1= 10 1
Threaded cylinder Dase .....coouiiiiii i e e 1
Repair Kit for CYlNAEr ..o e e e 1
Seal Kit FOr COMNMEBCTON .ottt ae e eanaens 1

-38 -



HUBS H8001 36132y H10000 (36133

REF.

O OONOOOOCTOA PP WWNN= =

PART #

Std.

Std.
36114
36115
36116
36117

Std.

Std.
36118
36119
36120
36121
36135
36122
36123
36124
36125
36126
36127
36128
36129
36130

DESCRIPTION

Cotter Pin B/ 168" X 2 /2 it e
Cotter pin 1/4" x 3" ..
Dust cap 3.135" @.....
Dust cap 3.360" @ ....
Castle nut 1" - 14 .....
Castle nut 1 1/4" - 12
Flat washer 1"..........
Flat washer 1 1/4" ....
Roller bearing Timken:
Roller bearing Timken:
Roller bearing Timken:
Roller bearing Timken:
Nut 5/8" ...t
Stud 5/8" x 2 1/8"....
Hub only H8000 .......
Hub only H10000 .....
Roller bearing Timken:
Roller bearing Timken:
Roller bearing Timken:
Roller bearing Timken:

Oil seal no. CR27361
Oil seal no. CR29273

cup NO. LM 501310 oo 1

CUPp NO. 4T-25520 .ot -

cup NO. LM 506810 ..civiiiiiiiiiiicec e 1

CUP NO. 4T-28927T it -

cone No. LM 5068849 .....cviiiiiiiiiiiiii i 1

cone NO. 4T-28995 .. i -

-39-

-, =, =, -, H100003



TORQUE CHART

TORQUE SPECIFICATION TABLE

Thread UNC and UNF || Grade 2 <:> Grade 5 @ <:> @ Grade 8* @ @
Bolt size Torque Torque Torque
Pound feet | Newton meters| Pound feet |Newton meters| Pound feet | Newton meters
Inches mm min. max. min. max. min. max. min. max. min. max. min. max.
1/4 6.35 5 6 6.8 8.13 9 11 12.2 14.9 12 15 16.3 30.3
5/16 7.94 10 12 13.6 16.3 17 20.5 23.1 27.8 24 29 325 39.3
3/8 9.53 20 23 27.1 31.2 35 42 475 57.0 45 54 61.0 73.2
7116 11.11 30 35 40.7 47.4 54 64 73.2 86.8 70 84 949 1139
1/2 12.70 45 52 61.0 70.5 80 96 | 1085 130.2 110 132 | 149.2 179.0
9/16 14.29 65 75 88.1 101.6 110 132 | 149.2 179.0 160 192 | 217.0 260.4
5/8 15.88 95 105 | 128.7 142.3 150 180 | 203.4 244.1 220 264 | 298.3 358.0
3/4 19.05 150 185 | 203.3 250.7 270 324 | 366.1 439.3 380 456 | 515.3 618.3
7/8 22.23 160 200 | 216.8 271.0 400 480 | 542.4 650.9 600 720 | 813.6 976.3
1 25.40 250 300 | 338.8 406.5 580 696 | 786.5 943.8 900 1080 | 1220.4 1464.5
11/8 25.58 - - - - 800 880 | 1084.8 1193.3 1280 1440 | 1735.7 1952.6
11/4 31.75 - - - - 1120 1240 | 1518.7 1681.4 1820 2000 | 24679 2712.0
13/8 34.93 - - - - 1460 1680 | 1979.8 2278.1 2380 2720 | 3227.3 3688.3
11/2 38.10 - - - - 1940 2200 | 2630.6 2983.2 3160 3560 | 4285.0 4827.4
* Thick nuts must be used with grade 8 bolts.
. Grade 4T O @ Grade 7T @ Grade 8T @
Y o] E
; g 5 £ Torque Torque Torque
=
3| F § Pound feet | Newton meters| Pound feet |Newton meters| Pound feet |Newton meters
min. max. min. max. min. max. min. max. min. max. min. max.
M6 UNC 1.00 3.6 5.8 4.9 7.9 5.8 9.4 7.9 12.7 7.2 10 9.8 13.6
M8 UNC 1.25 7.2 14 9.8 19 17 22 23 29.8 20 26 27.1 35.2
M10 UNC 1.5 20 25 27.1 33.9 34 40 46.1 54.2 38 46 51.5 62.3
M12 UNC 1.75 28 34 37.9 46.1 51 59 69.1 79.9 57 66 77.2 89.4
M14 UNC 2.0 49 56 66.4 75.9 81 93 | 109.8 126 96 109 | 130.1 147.7
M16 UNC 2.0 67 77 90.8 104.3 116 130 | 157.2 176.2 129 145 | 1748 196.5
M18 UNC 2.0 88 100 | 119.2 136 150 168 | 203.3 227.6 175 194 | 237.1 262.9
M20 UNC 2.5 108 130 | 146.3 176.2 186 205 252 277.8 213 249 | 288.6 3374
M8  UNF 1.0 12 17 16.3 23 19 27 25.7 36.6 22 31 29.8 42
M10 UNF 1.25 20 29 27.1 39.3 35 47 47.4 63.7 40 52 54.2 70.5
M12 UNF 1.25 31 41 42 55.6 56 68 75.9 92.1 62 75 84 101.6
M14  UNF 1.5 52 64 70.5 86.7 90 106 122  143.6 107 124 145 168
M16  UNF 1.5 69 83 93,5 1125 120 138 | 162.6 187 140 158 | 189.7 214.1
M18 UNF 1.5 100 117 136 158.5 177 199 | 239.8 269.6 202 231 | 273.7 313
M20 UNF 15 132 150 | 178.9 203.3 206 242 | 279.1 3279 246 289 | 333.3 391.6

Use the above torques when special torque is not given.
NOTE: These values apply to fasteners as received from supplier, dry, or when lubricated with normal engine oil. They do

not apply if extreme pressure lubricants are used.

=40 -




WARRANTY

PRONOVOST warrants this product to the initial
purchaser for the period of one year from the date of
purchase against defects in materials and
workmanship.

We will replace or repair defective parts free of charge
if they are returned to our plant in St-Tite, Quebec,
Canada.

Transportation charges are the responsibility of the
customer. This warranty is not transferable.

Tires are covered by the manufacturers of these items.

All PRONOVOST spare parts purchased are covered
by a three (3) month warranty.

This warranty becomes void and nul if the equipment
is modified, breaks down as result of an accident, if
not operated according to manufacturer’s
recommendations, damaged by negligence or if
maintenance has not been carried out as specified.

Our obligation is limited to the replacement or repair
of the defective part. PRONOVOST accepts no
responsibility for direct or indirect consequential
damages of any kind.

-41 -










Ce manuel est aussi disponible en francais.
Veuillez téléphoner.

(Pronovost

INNOVATION - EXCELLENCE

LES MACHINERIES PRONOVOST INC.

260, route 159,

Saint-Tite, Quebec, Canada, GOX 3HO

Tel.: (418) 365-7551, Fax: (418) 365-7954
www.pronovost.qc.ca



	#1171 TO #1187

	Return to autoloader index
	P-6808
	P-6812
	P-6816
	ELECTRIC SYSTEM
	HYDRAULIC SYSTEM P-6808
	HYDRAULIC SYSTEM P-6812
	HYDRAULIC SYSTEM P-6816
	HYDRAULIC SYSTEM FOR 3rd ROW OPTION
	30AT20
	35B24
	30FT84
	30TR12
	110-00471
	36132, 36133 (HUBS)
	Following year
	Previous year

